
5A-1676-7   7” ANGLE GRINDER
EXPLODED VIEW

PARTS LIST — FOR REFERENCE ONLY
	 Index	 Part
	 Number	 Number	 Description	 Qty.

	 15	 A-107013 	 Handle (Lever Type) 	 1
	 16	 A-107014 	 Air Inlet Bushing 	 1
	 17	 A-104002 	 Valve Bushing 	 1
	 18	 A-104008 	 Valve Lever 	 1
	 19	 A-107015 	 Valve Body Nut 	 1
	 20	 A-104007 	 Safety Pin 	 1
	 21	 A-107016 	 Filter 	 1
	 22	 A-107017 	 Governor Valve Bushing	 1
	 23	 A-104009 	 Valve 	 1
	 24	 A-107018 	 Roll Pin (3.5 x 24) 	 1
	 25	 P-007020 	 O-Ring (7 x 2) 	 2
	 26	 A-104013 	 Spring (6 x 18) 	 1
	 27	 A-104011 	 Cone Spring (10 x 16 x 16) 	 1
	 28	 A-104012 	 Snap Ring (R18) 	 1
	 29	 P-013615 	 O-Ring (13.6 x 1.5) 	 2
	 39	 A-107074	 Rubber Sheath	 1
	 30	 A-107019 	 Governor Valve	 1
	 31	 A-107020 	 Governor Spindle 	 1
	 32	 A-107021 	 Governor Cage 	 1
	 33	 A-107022 	 Governor Weight 	 2
	 34	 A-905009 	 Roll Pin (3 x 20) 	 2
	 35	 A-107023 	 Adjusting Spacer (13 x 10 x t) 	 1
	 36	 A-107024 	 Spring (13.3 x 19) 	 1
	 37	 A-107025 	 Pin (3 x 7) 	 1
	 38	 A-107026 	 Exhaust Stack 	 1
	 41	 A-107027 	 Muffler Stem Assembly	 1
	 42	 P-033421 	 O-Ring (33.4 x 2.1) 	 1
	 47	 A-107028 	 Casing 	 1

	 48	 A-107029 	 Cylinder Rear Plate 	 1
	 49	 A-107030 	 Cylinder 	 1
	 50	 A-107931 	 Rotor 	 1

		  5A-1676-7-RK	 Repair Kit	
			   (Parts available in kit only)	 1		
	 51		  Vane 	 4
	 75		  Bearing (6001ZZ)	 1
	 76		  Bearing (6201ZZ) 	 1
	 80		  O-Ring (49.5 x 2) 	 1

	 52	 A-107033 	 Front Plate 	 1
	 53	 A-107034 	 Cylinder Rear Plate Spacer 	 1
	 54	 A-107035 	 Wheel Spindle Real Cover 	 1
	 55	 A-107036 	 Driving Gear 	 1
	 56	 A-107037 	 Driven Gear 	 1
	 57	 A-107038 	 Casing Front Cover 	 1
	 58	 A-107039 	 Dead Handle 	 1
	 59	 A-107040 	 Head Bolt (M6 x 22) 	 1
	 60	 A-107041 	 Nut (M6) 	 1
	 61	 A-107077	 Grease Fitting	 1
	 62	 R-852024 	 Spring Washer (S6) 	 1
	 63	 A-107042 	 Spring Washer (S12) 	 1
	 64	 A-107043 	 Snap Ring (34 x 1.2) 	 1
	 65	 G-905017 	 Roll Pin (3 x 8) 	 1
	 66	 A-107044 	 Key (3 x 2.5 x 11) 	 1

	 67	 A-104039 	 Key (3 x 8) 	 1
	 68	 A-107045 	 Adjusting Spacer (47 x 43 x 0.1) 	 1
		  A-107047 	 Adjusting Spacer (47 x 43 x 0.15)	
		  A-107048 	 Adjusting Spacer (47 x 43 x 0.2)	
		  A-107077	 Adjusting Spacer (47 x 43 x 0.5)	
	 69	 A-107046 	 Spacer (12 x 8.5 x 1) 	 1
	 72	 A-107049 	 Washer (M12) 	 1
	 74	 A-107051 	 Snap Ring (S7) 	 1
	 77	 982-022-0 	 Bearing (627ZZ) 	 1
	 78	 BB6204ZZ 	 Bearing (6204ZZ)	 1
	 79	 A-107055 	 Flatring (28 x 42 x 5) 	 1
	 81	 A-107056 	 Wheel Guard 	 1
	 88	 A-107063 	 Wheel Spindle (5/8” x 11UNC)	 1
	 89	 A-107064 	 Wheel Holder Flange 	 1
	 90	 A-107065 	 Wheel Guard 	 1
	 91	 A-107066 	 Wheel Nut Flange 	 1
	 92	 A-107067 	 Head Screw (M6 x 18) 	 1
	 93	 A-107068 	 Roll Pin (3 x 22) 	 1
	 94	 A-107063 	 Snap Ring (21 x 1.2) 	 1

A C C E S S O R I E S
	 99	 A-107071 	 Spanner (24) 	 1
	 100	 A-107072 	 Spanner (6 x 30 x 17) 	 1
	 101	 A-107073 	 Allen Wrench (4 mm) 	 1

	 Index	 Part
	 Number	 Number	 Description	 Qty.

	 Index	 Part
	 Number	 Number	 Description	 Qty.

R E V I S E D  1 0 / 1 8

F O O T N O T E S
10000 SE PINE
PORTLAND, OR 97216
503-254-6600
FAX 503-255-2615

When ordering spare parts, please specify 
tool type, part number, and description


